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Sample Name : POLYLACTIDE RESIN

SGS Ref No. : SHD2711734

Manufacturer ]

Sample Receiving Date : Sep.10, 2007

Testing Period : Sep.10 - 15, 2007

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives
Test Method : (1) With reference to IEC 62321 Ed.1 111/54/CDV for Cadmium content.

Analysis was performed by ICP and AAS.

(2) With reference to IEC 62321 Ed.1 111/54/CDV for Lead content.
Analysis was performed by ICP.

(3) With reference to IEC 62321 Ed.1 111/54/CDV for Mercury content.
Analysis was performed by ICP.

(4) With reference to IEC 62321 Ed.1 111/54/CDV for Hexavalent Chromium by
Colorimetric Method.

(5) With reference to IEC 62321 Ed.1 111/54/CDV for PBBs / PBDEs content
Analysis was performed by GC/MS.

Test Results . Please refer to next pages
Signed for and on behalf of Signed for and on behalf of
SGS-CSTC Cheppical Laboratory S;Sé—iSTC Ch% Laboratory
Ella Zhang / Sahfly Hao
Sr. Section Head Lab'Manager
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